
\ -  

JAMES L. ADE, P.L. 
ATTORNEY AT LAW 

841 PRUDENTIAL DRIVE - SUITE 1400 

JACKSONVILLE, FLORIDA 32207 

,404)858~0123 

FACSIMtLE (9041 858~0124 

-ILAO-IAXBUSINESSUW.COM 

February 5,2009 

Ms. Ann Cole, Commission Clerk 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
Tallahassee. Florida 32399-0850 

Dear Ms. Cole: 

In connection with the Application of Southlake Utilities, Inc. (“Applicant”) for Increased 
Water Rates in Lake County (“Application”), Docket No. 080597-WS, enclosed please find the 
original and 15 copies of a Memorandum of Responses To Letter of Deficiencies together with 
the original and 15 copies of the attachments required to respond to each of the deficiencies listed 
[...]
(2,510,000) by twenty-four (24) hours and multiplying the result 
by 16 hours (2,510,000 + 24 = 104,583.33 x 16 = 1,673,333 
Supply Capacity for 16 hours). 

The wastewater gallons treated, as stated on Schedule F-2, should 
not be equal to, or greater then, wastewater gallons billed, as stated 
on Schedule E-2. The exception would be a system serving a large 

2 



number of sewer-only customers, which is not the case at 
Southlake. Gallons of wastewater treated reflect the actual 
wastewater flowing back to, and through, the wastewater treatment 
plant and measured through a meter located at the treatment 
facility. Wastewater billed is not metered and does not reflect 
actual wastewater flow, but rather is based on metered water used 
by the wastewater customers. Outdoor water use, irrigation and 
pool filling are examples of water use that will impact sewer bills, 
as metered water used by sewer customers, but will not be returned 
as sewage to the wastewater treatment plant. The system-wide 
amount of water returned and treated as wastewater will not equal 
or exceed the amount of system-wide water usage. 

3 



DO
CL

HL
NT

 N
LM

Bf
R-

DA
TE

 

00
38

6 
FE

B-
gg

 
FP

SC
-C

OM
MI

SS
IO

N C
LE

RK
 



CONTRACT AND SERVICE AGREEMENT BETWEEN 

Southlake Utlllties, INC. 
16554 Crosslngs BLVD. Clermont FL. 34714 

AND 
Cagan Management Group, Inc. 

3856 Oakton Street, Skokle, IL. 60076 

This Agreement is made as of April 1, 2002, between Southlake Utilities, INC. a Florida 
corporation, with offices at Clermont, Florida, hereafter referred to as "SLU", and Cagan 
Management Group, Inc., an Illinois corporation with offices in Skokie, IL. hereafter referred to 
as "CMG: 

Agreement 

NOW, THEREFORE. in consideration of the premises, the covenants, and agreements set out 
below, CMG and SLU agree as follows: 

1. ENGAGEMENT. SLU hereby engages and retains CMG, who agrees to serve as 
consultant in connection with overseeing day to day operational activities of SLU 
including but not limited to daily, quarterly and yearly accounting, review and 
consultation of ongoing projects, assist in preparation or required reports, and assist 
SLU staff and employees on an ongoing basis. 

2. TERM, The term of the Agreement shall be from the date of execution of the Agreement 
until cancelled with 60 days written notice by either party. 

3. FEES/COMPENSATION: CMG shall receive $5,000.00 (five thousand dollars) per 
month. No employees, officers or board of directors of CMG shall receive any 
compensation from SLU during the term of this contract. 

I '  

(date) 

4 . 2 - a m  

(date) 



Deficiency #2 





Capacity Analysis Report 
Certifications 

Pernettee 

1 have reviewed this report and ani fully aware of its contents and intend to comply-with the 
Engineer's recommendations and schedules included in the report. 

Signed A / - -  
Jeffery C a g J r e s i d e n t  
Soutldake Utilities, Inc. 
6554 Crossing Boulevard 
Clermont, FL 34711 
(352) 3948898 

Engineer 

The information presented in this report is true and accurate to the best of my knowledge. I have 
employed sound engineering practices in reviewing the capacity of the referenced facility. I have 
reviewed my fmdings and recommendations with representatives of the permittee. They concur 
with the recommendations. The referenced facility, when properly operated and maintained has 
adequete capacity to treat the anticipated wastewater and will discharge effluent in compliance with 

Signed 

Florida P. E.38625 
2355 N.E. 1211' Ave. Suite C 
Caixsville, Florida 32641 
(353) 377-6925x305 

WWTP PERMITRENEWAL 
CAPACIR ANALYSIS BOlM PERFORMANCE 



. 

Operation and Maintenance Performance Report 
Certifications 

Permittee 

I have reviewed this report and am fully aware of its contents and intend to comply with the 
Engineer's recommendations and schedules included in the report. 

Southlake Utilities, Inc. 
6554 Crossing Boulevard 
Clermont, FL 34711 
(352) 394-8898 

Lead Operator 

ts and intend to comply with the 
and schedules included in the report. 

Clermont, R, 34711 
(352) 394-8898 

Engineer 

The information presented in this report is hue and accurate to the best of my knowledge. I have 
employed sound engineering practices in reviewing the operation and maintenance of the referenced 
facility. I have reviewed my findings and recommendations with representatives of the permittee 
and the lead ouerator. They concur with the recommendations. The referenced facility, when 

discharge effluent in compliance with the permitted limits. 

ICieia S. Fitzgerald, P.E. 
Florida P. E. 38625 
1855 N.E. 12"' Ave. Suite C 
Gainesville, Florida 32641 
(353) 371-6925x305 

WWTP PERMITRENEWAL 
CAPACITY ANALYSIS B O/M PERFORMANCE 



Contents 

Chapter Page 

1 

2 

3 

4 

Facility Background 

Site Location and Permitting History ........................................................................ 1-1 
Treatment Facilities ...................................................................................................... 1-1 
Facility Modifications .................................................................................................. 1-4 
Permitted Capacihes .................................................................................................... 1-5 
Report Organization ..................................................................................................... 1-5 

Existing Process Conditions 

. .  

Current and Historical Flows ..................................................................................... 2-1 
Seasonal Flow Vanahons ............................................................................................ 2-2 . .  
Influent Loading ........................................................................................................... 2-3 
Effluent Quality ............................................................................................................ 2-4 
Untreated Waste Discharges or Spills ....................................................................... 2 4  
FDEP Notices and Orders ........................................................................................... 2-4 

Population. Flow and Load Projections 

Population Growth ....................................................................................................... 3-1 
Wastewater Flow & Load Projections ....................................................................... 3-1 

Survey of Process Equipment ..................................................................................... 4-1 
Headworks .................................................................................................................... 4-1 
Package PI ants ............................................................................................................... 4-1 
Effluent Disinfection .................................................................................................... 4-2 
Effluent Disposal .......................................................................................................... 4-2 

Condition Assessment of Process Equipment 

Sludge Digestion & Holding ....................................................................................... 4-3 
Standby Power Generation ......................................................................................... 4-3 

111 WWTP PERMrT RENE\VAL 
CAPACITY ANALYSIS & OIM PERFORMANCE 



Contents (continued) 

Chapter Page 

5 Unit Process Treatment Efficiency Assessment 

Assessment Procedure ................................................................................................. 5-1 
Process Assessment ...................................................................................................... 5-2 

6 Operation and Maintenance Program Assessment 

Record Drawings .......................................................................................................... 6-1 
Operation & Maintenance Manual .............................................................................. 6-1 
WRF Operation and Maintenance ............................................................................. 6-1 

7 Summary and Recommendations 

Engineer's Assessment ................................................... ................ ................................. 7-1 
Capacity Assessment Summary ..................................................................................... 7-2 
Operation and Maintenance Performance Summary ............................................. 7-2 

Appendix A - Existing Permit 

Appendix B - Population and Flow Projections 

Appendix C - Unit Process Summary and Calculations 

Appendix D -Wastewater Residual Disposal Agreement 

Appendix E - Drawings 

W W P  PERMIT RENEWAL 
CAPACITY ANALYSIS & OM PERFORMANCE 

IV 



Facilitv Background - 
Site Location and Permitting History 

The Southlake Utilities WWTF is an activated sludge wastewater treatment facility 
consisting of influent screening, anoxic, aeration, secondary clarification, chlorination, and 
aerobic digestion of residuals. Reuse of treated effluent is applied to a rapid infiIixation 
facdity that consists of two percolation ponds with a total wetted area of 206,000 sf. 
Residuals are transported off-site for treatment and disposal by SYNAGRO. A copy of the 
agreement for disposal is provided in Appendix D. 

Southlake Utilities, Inc., currently operates the facility under Florida Department of 
Environmental Protection (FDEP) Operating Permit No. FLA010634, which expires 
November 1, 2006. This permit was most recently modified in June 2004 to increase the 
capacity to 1.15 mgd AADF. The major modifications to the plant were completed in 
November 2005 and the final phase of rehabilitating the existing plant will be completed 
shortly. The most recent update of the capacity anlaysis report was submitted to the FDEP 
in October 2006 by Jason Riegler, P.E. of CH2M W, 225 East Robinson Street, Suite 505, 
Orlando, FL 32801. 

This document is intended to satisfy the reporting requirements set out in Chapter 62-600 
for the Florida Administrative Code (FAC) for renewing a Wastewater Facility operating 
permit. Specifically, this report addresses the requirements set out in Chapter 62-600.405(5) 
(a) of the FAC for a Capacity Analysis Report (CAR) and Chapter 62-600.735 of the FAC for 
an Operations and Maintenance Performance Report (O&MPR). Since the majority of the 
treatment plant is new or recently retrofit, the O&MPR is very limited. 

Treatment Facilities 

The Soutldake WWTF site layout is illustrated in the attached drawings C-3 and M-1. The 
treatment plant was recently upgraded to provide additional treatment capacity and the 
following the upgrades were achieved 

1. Bringing an out of service circular plant into service, 

2. Converting the plant disinfection system from gaseous to liquid chlorination, 

3. Adding a new headworks structure with dual fine screening and a flow splitter, 

4. Adding additional anoxic, aerobic and digestion capacity, 

5. Adding a new chlorine contact chamber, 

6. Increasing the size of the existing percolation ponds, 

7. Adding an operations building, and 

8. Adding an emergency generator. 

Wwrp PERMIT RENEWAL 
CAPACITY ANALYSlS Br OIM P E R F O W C E  

1-1 



The construction of the new facilities was completed in November 2005. At that time, the 
mixed liquor was transferred to the ”new” plant, T-5, and existing plant, T-4, was taken out 
of service for maintenance. The maintenance will be completed shortly once the contractor 
completes some minor punch list items. However, if needed, the plant is ready to be put 
back into service. 

With these upgrades, the plant permit capacity was increased from 0.6 Annual Average 
Daily Flow (AADF) to 1.15 MGD Annual Average Daily Flow (AADF) or 1.5 Maximum 
Monthly Average Daily Flow (MMADF). 

The upgraded plant consists of the following major facilities: 

InfIuentScreens 
Influent and Effluent Flow Meters 
MluentSplitter 
Two Circular Steel Plants with zones for: 

Anoxic 
Aeration 
Sludge Digestion 

Process Aeration 
Separate Blowers for Aerobic Digestion 
Sludge Transfer Pump 
Secondaryaarifiers 
Effluent Disinfection 

Emergency Power 
Effluent Disposal (Rapid Miltration Basins) 

Presented below is a brief description for each unit process, organized by facility Iocation. 
The overall keabnent process is schematically illustrated in G-8. The discussion is 
presented sequentially, where possible. 

Screening: The raw sewage is received at the plant through several forcemains, which join 
into one common 16-inch forcemain. A flow meter is located in a vertical run of this 
forcemain prior to the influent screens. The forcemain splits into two 10-inch mains that 
provide flow to 2-72” Vulcan fine screens. These screens are self-cleaning wedgewire 
screens with 0.1 inch openings. The screens are elevated to allow gravity flow through the 
splitter box and into the circular treatment plants. The influent lines to the screens have 10” 
plug valves to allow either of the screens to be taken out of service. The screens have 12” 
discharge pipes that allow screen sewage to flow to the splitter box. 

. 

Chutes are provided to allow screenings to drop from the screens into dumpsters below. 
The headworks platform has been designed to allow two more screens to be added if the 
plant expands. 

Flow Splitter: Flow from the screens enters a flow splitter box that is designed with two v- 
notch weirs to evenly distribute flow to the two circular steel treatment plants. The package 
plants, identified as T-4 and T-5, include the anoxic, aerobic and digestion zones as well as 

WWTP PERMIT RENEWAL 
CAPACITY ANALYSIS B OIM PERFORMANCE 

I -2 



the secondary clarifiers. The splitters have isolation weirs to allow either plant to be taken 
out of service. 

Anoxic: Flow leaving the splitter enters each anoxic zone. Each plant has a 75,000 gallon 
anoxic zone. Each zone includes one 4 hp submersible mixer. Mixed liquor from the 
clarifier is also introduced into the anoxic zone and then, after mixing, flow exits the anoxic 
zone by gravity into the aeration basin. 

Aeration basins: The raw sewage is treated biologically in the aeration zones. These zones 
are each sized at 495,000 gallons to allow a 5050 flow split between the plants. The basins 
can provide a 9-day MCRT at the 1.5 mgd design flow with a MLSS of 2,680 mg/L 

Process Aeration: Air is supplied to the aeration basins by two new 125 hp centrifugal 
blowers. Three 50 hp blowers from the original plant were moved to provide digester 
aeration and these have been piped into the process aeration header to provide a M y  
redundant aeration system. Room has been provided in the new blower area to add a third 
125 hp blower. This could provide air for a future aeration basin or for redundancy, if the 
existing blowers are permenantly taken out of service. 

The new aeration blowers also supply air for the return and waste sludge air-lift pumps. 
The process calculations in Appendix C provide a listing of tlie aeration demands and the 
capacities provided by the blowers. 

Secondary Clarification: Each steel plant has a secondary clarifier. T-4 is approximately 44 
ft. diameter with an internal weir and T-5 is approximately 46 ft. diameter with an external 
weir. There is no way to make these two clarifiers operate exactly the same, however, with 
an average loading rate of 472 gpd/sf at the Maximum Month flow of 1.5 mgd, neither 
should be overloaded. 

Clarified water is collected in launders and conveyed by gravity to the chlorine contact 
basin Settled sludge is airlifted and returned to the anoxic zone. Waste sludge from T-4 is 
pumped by one of the original surge tank pumps to the digester in T-5 or to the digester in 
T-4. Waste sludge in T-5 is airlifted to the T-5 digester. 

Sludge Digestion: The renovations at the plant means that there are now two digesters, 
one large one in T-5 and the original, smaller one in T-4. The intent is to operate the two 
digesters in series thus allowing the plant to provide Class B stabilized solids. First sludge 
is wasted to T-5 and then it is transfened to T4. 

T 4  is connected to a sludge loading station that allows digested sludge to be removed from 
the plant. Cunently the sludge hauler utilizes a mobile dewatering system to reduce the 
volume of sludge hauled. Filtrate from the dewatering process is drained to the plant drain 
pump station and returned to the anoxic zone in T-4. 

Normally, all sludge is wasted to the T-5 digester, though if T-5 is out of service, T-4's 
sludge can go directly to the T 4  digester. To achieve this flexibility, the original surge tank 
pumps were repiped to allow them to be used for sludge transfer. One pump takes waste 
sludge from the RAS line in T 4  and pumps it to the T-5 digester. An airlift is used in T-5 to 
waste sludge to the T-5 digester. 

W W P  PERMIT RENEWAL 
CAPACITY ANALYSIS & WM PERFORMANCE 

1-3 



After digestion, sludge is bansferred from T-5 to T-4. The other pump was relocated to a 
new pad next to T-5 to achieve this sludge transfer. From T-4, sludge can be wasted by 
gravity to a sludge loading station. 

EMuent Disinfection: The plant effluent is chlorinated in two common wall chlorine 
contact basins with a combined volume of 75,676 gal. The chlorine contact basins are 
located after clarification and prior to the rapid infiltration basins. A chlorine solution is 
injected into the l&inch effluent line prior to discharging clarified water to the chlorine 
contact basin. The chlorine solution is pumped to the injector from one of two 1,100 gal. 
sodium hypochlorite tanks using one of two feed pumps. 

Effluent Disposal (Rapid Miltration Basins): The treated effluent is discharged into one of 
two (2) rapid infilhation basins, whose approximate wetted areas are as follows: 

Basin 1 67,500 square feet 
Basin 2 138,500 square feet 

The approximate total basin wetted area is 206,000 square feet. Water flows by gravity from 
the chlorine contact basin to the rapid infiltration basins. The basins are physically 
separated from each other by an earthen berm. The physical separation allows for resting 
and rotation of the basins in compliance with Chapter 62-610 FAC 

Emergency Power: As part of the upgrades, the plant reliability was upgraded with the 
addition of an emergency power generator. The generator was sized to handle at least the 
folIowing loads at <70% capacity: 

o 1-Large Blower 125 hp 
o I-Small Blower 50 hp 
o 2-Clarifiers 1.5 hp (0.75 hp each) 
o 2-Anoxic Mixers 8 hp (4hp each) 
o Miscellaneous Load (22.5 kVA) 

The generator is equipped with an automatic transfer switch 

Facility Modifications 
The treatment process has been changed since the Department issued the current operating 
permit. As noted on a letter from the Deparbnent issued June 9,2004: 

"The Department is in receipt of your request to revise the conditions of the permit referenced above. The 
conditions are changed as follows: 

This permit authorizes the construction of a plant expansion. The permitted capacity of the system, once the 
Notification of Completion of Construction for Domestic Wastewater Facilities, DEP Form 62-620.91 0(12), has 
been submitted will be 1.15 MGD Annual Average Daily Flow (AADF) and 1.5 Maximum Monthly Average 
Daily Flow (MMADF). Components of the expansion include two new self-cleaning wedgewire screens each 
with influent isolation valves to allow the shut down of one screen, and a splitter box. The expanded activated 
sludge biological treatment will consist of hvo circular steel tanks each with an anoxic zone followed by the 
aerobic zone. Each anoxic zone will be equipped with paddle mixers and the aeration zone will utilize diffused 
air. The existing chlorine contact chamber will be removed 6om service and replaced with a 75,676-gallon dual 
[...]
public health or the environment will be endangered, oral reports shall be provided to the Department 
by calling the STATE WARNING POINT TOLL FREE NUMBER (800) 320-0519, as soon as 
practical, but no later than 24 hours from the time the permittee becomes aware ofthe discharge. The 
permittee, to the extent known, shall provide the following information to the State Waming Point: 

b. 

(a) Name, address, and telephone number of person reporting; 

(b) Name, address, and telephone number of permittee or responsible person for the discharge; 

(c) Date and time ofthe discharge and status ofdischarge (ongoing or ceased); 

(d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic 

(e) Estimated amount of the discharge; 

(0 Location or address ofthe discharge; 

(g) Source and cause of the discharge; 

wastewater); 

(h) Whether the discharge was contained on-site, and cleanup actions taken to date; 

(i) Description of area affected by the discharge, including name ofwater body affected, if any; and 

(j) Other persons or agencies contacted. 

2. Oral reports, not otherwise required to be provided pursuant to subparagraph (b)l above, shall be 
provided to the Department within 24 hours from the time the permittee becomes aware of the 
circumstances. 

15 



. FACkITY: Southlake Utilities WWTF 
PERMITTEE: Southlake Utilities, Inc 

6554 Crossing Boulevard 
Clermont, FL 3471 1 

PERMIT NUMBER: FLAO 10634 
EXPIRATION DATE: November 1.2006 

c. Ifthe oral report has been received within 24 hours, the noncompliance has been corrected, and the 
noncompliance did not endanger health or the environment, the Department shall waive the written report. 

[62-620.610(20)] 

21. The permittee shall report all instances ofnoncompliance not reported under Permit Conditions 1X. 18.  and 19. 
of this permit at the time monitoring reports are submitted. This report shall contain the same information 
required by Permit Condition M. 20 ofthis permit. [62-620.610(21). lO-23-00J 

22. Bypass Provisions. 

a. Bypass is prohibited, and the Department Central may take enforcement action against a permittee for 
bypass, unless the permittee affirmatively demonstrates that: 

1.  Bypass was unavoidable to prevent loss of life, personal injury, or severe proper& damage; and 

2. There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, 
retention of untreated wastes, or maintenance during normal periods of equipment downtime. This 
condition is not satisfied if adequate back-up equipment should have been installed in the exercise of 
reasonable engineering judgment to prevent a bypass which occurred during normal periods of 
equipment downtime or preventive maintenance; and 

The permittee submitted notices as required under Permit Condition IX. 22. b. of this permit. 3. 

If the permittee knows in advance ofthe need for a bypass, it shall submit prior notice to the Department, if 
possible at least 10 days before the date of the bypass. The permittee shall submit notice of an 
unanticipated bypass within 24 hours of learning about the bypass as required in Permit Condition IX. 20. 
of this permit. A notice shall include a description of the bypass and its cause; the period of the bypass, 
including exact dates and times; if the bypass has not been corrected, the anticipated time it is expected to 
continue; and the steps taken or planned to reduce, eliminate, and prevent recurrence of the bypass. 

The Department shall approve an anticipated bypass, after considering its adverse effect, ifthe permittee 
demonstmtes that it will meet the three conditions listed in Permit Condition 1X. 22. a. 1 .  through 3. of this 
permit. 

A permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to 
be exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject 
to the provisions of Permit Condition IX. 22. a. through c. of this permit 

b. 

c. 

d. 

[62-620.610(22). 10-23-001 

23. Upset Provisions 

a. A permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly 
signed contemporaneous operating logs, or other relevant evidence that: 

1. An upset occurred and that the permittee can identify the cause@) ofthe upset; 

2. The permitted facility was at the time being properly operated; 

3. The permittee submitted notice of the upset as required in Permit Condition IX. 20. ofthis permit; and 

4. The permittee complied with any remedial measures required under Permit Condition IX. 5. of this 
permit. 

16 



FACiLITY: Southlake Utilities WWTF 
PERMITTEE: Southlake Utilities, lnc 

6554 Crossing Boulevard 
Clermont, FL 3471 1 

PERMIT NUMBER: FLA010634 
EXPIRATION DATE: November I ,  2006 

b. I n  any enforcement proceeding, the permittee seeking lo establish the occurrence of an upset has the burden 
of proof. 

c. Before an enforcement proceeding is instituted, no representation made during the Department Central 
review of a claim that noncompliance was caused by nn upset is final agency action subject to judicial 
review. 

[62-620.610(23). 10-23-00] 

Executed in Orlando, Florida. 

STATE OF FLORIDA DEPARTMENT OF 
ENVIRONMENTAL PROTECTION 

Signed By 
Cystianne C. Ferraro, P.E. 
Program Administrator 
Water Facilities 

DATE: Aueust 8.2002 

17 



APPENDIX B 
Population and Flow Projections 

(Prepared By Southlake Utilities, Inc.) 

Wwrp PERMIT RENEWAL 
CAPACITY ANALYSIS B O M  PERFORMANCE 



W W P  PERMIT RENEWAL 
CAPACITY ANALYSIS & O/M PERFORMANCE 

E2 



Single Family Unit population = 2.00 people 
Multi-family Unit Population = 1.25 people 
Multi-family Unit Population = 1.00 people (Cagan multi-family units) 

WWTP PERMIT RENEWAL 
CAPACITY ANALYSIS & O M  PERFORMANCE 



SumrnerBay - Remaining 2161 0 0 I 26,344 I 52.688 I 79.031 I 105.375 I 131.719 1 158.063 I 184.406 I 202,594 I 202.594 

Totals: 10252 255.563 274.688 347 981 1 421.275 494,569 567,863 641,155 714.450 787,744 852.881 860.531 

WWTP PERMIT RENEWAL 
CAPACITY ANALYSIS (v O N  PERFORMANCE 



'hace of Const. or 

Single Family Unit flow = 150 gpd 
Multi-family Unit Flow = 94 gpd 
Multi-family Unit Flow = 75 gpd (Cagan multi-family units) 

Commercial ERC = 200 gpd 

WWTP PERMITRENEWAL 
CAPACITY ANALYSIS & O/M PERFORMANCE 

8-5 



Appendix C 
Unit Process Summary and Calculations 

WWTP PERMIT RENEWAL 
CAPACITY ANALYSIS 6c OIM PEFSORMANCE 



Major Unit Processes And Design Giteria Summary  

Tank 1 
Diameter 98ft 

Clarifier D i m  46€t 
SWD 15ft 

Gallons Degrees 
Total Volume 660,000 360 

Anoxic 75,000 41 
Aerobic 495,000 270 
Digester 90,000 49 

Tank 2 
112ft 
44ft 
15ft 

Gallons Degrees 
934,000 360 
75,000 29 
495,000 191 
364,000 140 

Peak H O L  now'(pmj 
UNIT PROCESS PROCESS DFSCRIP1 

lfluent Screening: 
Type 
Size 

Capaaty, each 

T-4 Anoxic Zone 
T-5 Anoxic Zone 

Mixers 
Hydraulic Retention Time (I-IRT) 

Internal Recycle Ratio 

T-4 Aerobic Zone 
T-5 Aerobic Zone 

Hydraulic Retention Time (HRT) 
Solids Retention Time (SRT) 

Loading 
M E  

Oxygen Requirement: 
h4MADF 

MDF 

Air Required: 
MMADF - To Meet Oxygen Requirements 

MDF - To Meet Oxygen Requirements 
Air for Mixing 
Air for Airlifts 

Digests Air Required 
Total Air Required 

PDF + Airlift + Digester Air 

anoxic: 

.eration Basins: 

rocess Aeration: 

Air Requirement For Oxygen - F 

3.46 m i d  
INS AND SIZING PARAMETERS 

2 
72" Diameter Vulcan 
0.1 -inch w e d w e  

1,350 GPM 
150,000 gal. Total 

75000 Gal. 
75000 Gal. 

2-FLYGT 4640 Mixers, 4 hp, 1 per tank 
2.4 Hrs @ 1.5 MGD 

0% 
990,000 Gal. 
445,000 Gal. 
445,000 Gal. 

15.8 lu. DT @ 1.5 mgd 
9 days 

19 lb cBODs/d/1000 d 
2,683 mg/L 

8,410 Ibs 02/day 
12,930 lbs 02/day 

denitrification credit taken. 

2,830 scfm 
4,360 scfm 
3,310 scfm 
140 scfm 

1,520 scfm 

6,020 scfm 

WWTP PERMIT RENEWAL 
CAPACITY ANALYSIS k O N  PERFORMANCE 

c.2 



Major Unit Processes And Design Criteria Summary (Cont.) 

Firm Capacity Available 
Total Capacity Available 

Number 
T-5 - 46' diameter 
T-4 - 44' diameter 

MMADF Hydraulic Loading Rate (HLR) 
PHF HLR 

M D F  Solids Loading Rate (HLR) 
PHF Solids Loading Rate (HLR) 

RAS Ratio 

Digesters: 
T-4 Digester 
T-5 Digester 

Total Volume 
Hydraulic Detention time @ AADF 

Chlorine Feed Pumps 
Capacity 

Bulk Hypochlorite Storage Tanks 
Capacity 

Number 
Total Capacity 

Contact Time @ PHF 

Ponds: 
(1) Area based on wetted bottom area 

Hydraulic Loading Rate (at AADF of 1.15 mgd) 

Clarification: 

Aerobic Digestion: 

- 
Chlorine Feed System: 

Chlorine Contact Tanks: 

Effluent Disposal(1): 

lowers: 1 original 

New 

Hoffman Model 38306B1 Blowers w/ 50 hl 
3 @ 1,200 SCFM @ 6.9 psi 

Hoffman Model 74206 Blowers w/ 125 hp 
2 @ 3,100 SCFM @ 6.9 psi 

6,800 scfm 
9,900 scfm 

- 3 

1,661 sf 
1,520 sf 

472 gpd/sf 
1088 gpd/sf 
21 lb/d/sf 
35 Ib/d/sf 

100% @ D e s i p  Q 

2 

364,000 gal. 
454,000 gal. 

30 days 

2 (+1 shelf spare) 

2 
1,100 gal., ea. 

90,000 gal. 

4 gph 

2 
75,676 gal. 
31.5 min. 

Existing RIB area = 135,000 s.f. 
Expansion RIB area = 71,000 sf. 

Total IUB area = 206,000 s.f. 
9" per day (5.6 gpdlpsf) 

W W P  PERMITRENEWAL. 
CAPACITY ANALYSIS 8: O/M PERFORMANCE 

c-3 



PROJECT: Southlake WWTF 
LOCATION : Florida 
BRIEF: DESIGN MASS BALANCE FOR A CONVENTIONAL PACKAGE PLANT 
PROJ NO: 
DATE: 24-Apr-06 
BY: K. FITZGERALD/GNV 

**+ BOD, TSS, TKN, AND NH-N FOR THIS WASTE ARE ESTIMATED VALUES 
+ * *  SYSTEM DESIGN FOR ANOXIC TO MEET 12 MG/L NITRATE-N 
***  THE FOLLOWING SECTIONS AFCB CONTAINED IN THIS SPREADSHEET: 

*+* 1. FLOWS, LOADS, DESIGN PARAMETERS 
* * e  2. AERATION BASIN: BOD OXIDATION AND NITRIFICATION 
* t i  3 .  ANJBROBIC ZONE DESIGN - NA 
* * +  4 .  NITROGEN BALANCE AND FIRST ANOXIC ZONE DESIGN 
* * *  5 .  SECOND ANOXIC ZONE DESIGN - NA 
e** 6. REAERATION ZONE DESIGN - NA 
* + +  7. CHEMICAL REQUIREMENTS 
+**  8 .  HYDRAULIC RESIDENCE TIMES BY ZONE 
* e *  9 .  POLLUTANT LOADS TO SECONDARY SYSTEM 
***lo. OXYGEN REQUIREMENTS 

tt* 

4**11. OXYGEN TRANSFER RATES, AIR REQUIREME~S 
***12. CLARIFICATION/THICKENING REQUIREMENTS AND UNDERFLOW 
*** CONCENTRATION, Cu 
+'*13. EFFLUENT FILTER SIZINGNIA 
* + * 1 4 .  CHLORINE CONTACT BASIN DESIGN 
***15. AEROBIC DIGESTION 

1. FLOWS, LOADS, DESIGN PARAMETERS 

PLOWS AM) LOADS TO SECONDARY TREAMNT 

FLOWjMMF Qd= 1.50 MGD (DESIGN = MMF) Effluent 
1 BOD= 

1 TSS- 
1 TKN. 
1 NH3= 

1 TP = 

PH. 
ALKinf = 

DES TEMP= 
DES TEMP= 

2502 LBS/DAY = 
2502 LBS/DAY = 

438 LBSIDAY = 

355 LBS/DAY = 
58 LBS/DAY = 

I 
175 MG/L AS CaCO3 

6 8  DEG F - 
6 8  DEG F - 

NOTE: NO PRIMARY CLARIFIERS IN USE 

SELBCT OPERATING AND DESIGN PAPAMETERS 

DESIGN PARAMETERS 

MLSS- 2,683 MG/L 
VSS/TSS- 0.60 

BOD/TP - 4 3 . 5  

BOD/NH3= 7.0 

2 0 0  MQ/L@Qd IS 2 0  

2 0 0  MG/L@Qd 2 0  

35 MG/LeQd 10 

28 MG/L@Qd 5 

4 . 6  MG/L@Qd 3 

2 0  DEG C (WATER) 
2 0  DEG C (AERATION) 

I Removal 

30.0% 

90.0% 
7 1 . 4 %  

8 2 . 4 %  

3 4 . 8 %  

Calculations page 1 of 11 



PROJECT: Southlake WWTF 
LOCATION : Florida 
BRIEF: DESIGN MASS BALANCE FOR A CONVENTIONAL PACKAGE PLANT 
PROJ NO: 
DATE: 24-Anr-06 

SI= P'SRT 

BY : K. F;TZGERRLD/CINV 

u'm=urn* (e'0.098*(T-15) 1 (DO/lKo+DO) I *  11-0.833* l7.2-pH) 1 I 495,000 ea 

2,461 Ib/d 

2nd Anor 
(SEE EPA NITROGBN CONTROL MANUAL, EQ 4-1. P4-8) 

WHERE u'm = MAX NITRIFIER QROWTH RATE AT DESIGN CO 
urn = MAX SPECIFIC GROWTH RATE AT 15 DEG C 

DO = AVERAQE DISSOLVED OXYGEN CONCENTRATION 

KO = DISS OXYGEN HALF VELOCITY CONSTANT 

0.470 /DAY 

- - 2.0 MG/L 

1.3 MG/L 364,000 Gal 

u'rn= 0.387 /DAY 

SRTm= 1/ (u'rn-KdT) 

WHERE Kd = NITRIFYING DECAY CONSTANT 
L1 0 . 0 5  /DAY 

M T  - Kd*I1.029*lT-20)) 
- - 0 . 0 5  /DAY 

S R h  = 2.96 DAYS 

SET DESIGN SRT, SRTd 

SRTd = SRh'SF 
SF = 

SRTd = 

3 . 0 4  

9.00 DAYS 

CALCULATE AERATION BASIN VOLUME 

CALCULATE EXCESS SLUDQE PRODUCTION, P 

ynbvss= 0.13 LB TSS/LB BOD APP 

Yhvss. 0.52 LB TSSlLB BOD APP 
Yf. 0.07 LB TSS/LB BOD APP (FIXED SOLIDS) 

Kd- 0.10 /DAY (DECAY) 
Yobs. Ybvss/(l+SRTd+Kd)+Ynbvss+Yf 

= 0.474 LB TSS/LB BOD APP 

P = Qd+8.34*(Yobs+So+NDVSS+FSS) 
- - 2461 LBS/DAY IBIO-WAS PRODUCTION) 

ASSUME NDvss= 21 t TSS 
FSS= 30 % TSS 

Ygross= 0.98 LB TSS/LB BOD APP IYIELD CHECK I 

I LBS/D AT Yobs*BOD+Ytss*TSS = I wherc Ytss = 0.51 
CALCULATE AERATION BASIN SOLIDS INVENTORY, SI 

CALCULATE REQUIRED AERATION VOLUME, Vae 

Vae= SI/(MLSS'8.34) 
- - 0 . 9 3 0  X 10'6 GALLONS 

Calculations page2of11 



PROJECT: Southlake WWTF 
LOCAT1ON:Florida 
BRIEF: DESIGN MASS BALANCE FOR A CONVENTIONAL PACKAGE PLANT 
PROJ NO : 
DATE: 24-Apr-06 
BY: K. FITZGERALD/GNV 

- - 0.132 X 10-6 CF 

USE Vae - 0 . 9 9 0  X 10-6 GALLONS 
- - 0.132 X 10'6 CF 

Q - MGD 
DESIGN AADF MDP MHP 
1.500 1.15 2.31 3.46 

MLTSS,mg/l 2683 2064 4127 6191 

_ _ _ _ _ _ _ _ _  _ _ _ _ _ _ - - -  ___- - - - - -  _ _ - - - - - _ _  

CALCULATE HYDRAULIC RETENTION TIME, HRT 

HRT= Vae/Qd 
- - 15.8 HOURS 

CALCULATE F/M RATIO 

F= So*Qd* 13.785 L/GALI 
= 1,14E+09 MG BOD/DAY 

M= MLSS'10.75 MG MLVSS/MLSS)tVae*3.785 
= 8.046+09 MG MLVSS 
= 1.01E+10 MG MLSS 

F/M= 0.14 MG BOD/DAY/MG MLVSS 
F/M= 0.11 MG BOD/DAY/MG MLSS 

SUMMARY - TOTAL SOLIDS PRODUCTION 

SOLIDS PRODUCTION - LBS/DAY 

Q - MGD 

1.500 1.154 2.308 3.46 
_____.___ _.______- ___.----- .------_- 

BIO-WAS 2461 1893 3786 5680 
NOTE: T H I S  DOES NOT ACCOUNT FOR ANY &'AS IN THE WWTP EFFLUENT 

W A S  FLOW - MGD 

Q - MGD 
1.50 1.15 2.31 3.46 

______.__ ________. ._____.._ ____.--__ 

BIO-WAS 0.0440 0.0338 0.0617 0.1015 

ASSUME WAS 0 6,707 MG/L 

SUMMARY - AEFATION VOLUME AS FUNCTION OF SOLIDS INVENTORY 

AERATION VOLUME - MG 
At MLTSS = 2,683 mg/l 

Q - MOD 

Calculations page 3 o i  11 4/24/2006 158 PM 



PROJECT: Southlake WWTF 
LOCATI0N:Florida 
BRIEF: DESIGN MASS BALANCE FOR A CONVENTIONAL PACKAGE PLANT 
PROJ NO: 
DATE: 24-Apr-06 
BY : K. FITZGERALO/GNV 
r 

1.50 1.15 2.31 3.46 
______.._ ______... _ _ _ _ _ _ _ _ _  _ _ _ _ _ _ _ _ _  

810-WAS 0.990 0.762 1.523 2.285 

3. ANAEROBIC ZONE DESIGN N/A 

4. NITROGEN BALANCE AN0 FIRST ANOXIC ZONE DESIGN 

CALCULATE NITROGEN DESIGN LOAD TO BNR SYSTEM: 

TN TO BNR SYSTEM = 437.85 LBS/DAY 
ASSUME N OF WAS = 10 % WAS VSS (NIT LOST IN WAS1 

TN IN WAS - 196.9 LBS/DAY 
DESIGN TN (No) - 241.0 LBS/DAY 

(a-12% N/WAS vss TYPI 

CALCULATE NITRATE CONCENTRATION IN NITRIF ZONE, N3: 

SET NRCY = 
SET RAS = 
N3=NO/ (NRCY+RAS+l) 
N3 = 

0.0 X Qd (RANGE-2-41 
1.00 X Qd (RANGE=0.5-1) 

9.6 MG/L 

NRCY AND RAS NITRATE CONCENTRATION, NR = N3: 

N R =  9.6 MG/L 

CALCULATE NITRATE LOAD TO IST ANOXIC ZONE. N3L: 

N3L = 8.34*(RAS+NRCY)*NR*Qd 
N3L - 120 LBS/DAY 

CALCULATE DENITRIFICATION CAPACITY: 

(F/M) anx - So*Qd/ (MLSS'VaIlX) 
SDNRl = (O.O3*(F/M)anx + 0.0291+1.029A(T-20) 

WHERE SDNRl IS THE SPECIFIC DENITRIFICATION RATE 
WITH UNITS LB NOx-N/LB MLSS-DAY, CORRECTED FOR 
THE DESIGN WATER TEMPEIULTURE 

EST Varix= 
HRT=V/ (Q+RAS+NRCY) THEN HRT= 

(F/Mlanx= 
SDNRl - 

0.150 X 10-6 GALLONS 
1.20 HOURS a! Qd 

0.745 LB BODII.0 MLSS-DAY 
0.051 LB NOX-N/LB MLSS-DAY 

NOx DENIT CAP = SDNRl*Vanx*MLSS*B .34 
172 LBS NOX/DAY 

NOx REM BY DENIT, Nd= 120 LBS NOX/DAY; +REM= 
(ANXI SHOULD REM 6 5 - 8 5 ~  TNI 

TN LOAD TO Vanx2, No2 - 120.48 LBS NOx/DAY 
9.63 mglL NOX-N if all in effluent 

5. SECOND ANOXIC ZONE DESIGN N/A 

Calculations page 4 of 11 4/24/2006 1:38 PM 



PROJECT: Southlake WWTF 
L0CATION:Florida 
BRIEF: DESIGN MASS BALANCE FOR A CONVENTIONAL PACKAGE PLANT 
PROJ NO: 
DATE: 24-Am--06 
BY: K. FITZGERALD/GNV 
6. REAERATION ZONE DESIGN N/A 

7. CHEMICAL REQUIREM!3NTS 
DETERMINE SYSTEM ALKALINITY REQUIREMENTS 

ALKALINITY CONSUMED BY NITRIFICATION, ALKC: 
ALKC CONSUMGD = (7.14 MGlL ALK/MG/L NH4-N NIT) (No) 

WHERE Nw3 = 355 LBS/DAY = 28 MG/L @ Qd 
ALKC = 203 MG/L AS CAC03 

A L W  RECOVERED BY DENITRIFICATION = 3 MG/L ALK/  MG/L N03-N DENITRIFIED 
ALW = 29 MG/L AS CAC03 

ADDITIONAL ALKALINITY (IF REQUIRED), ALKA 
ALXA = ALKI - ALKC - ALKR + ALW 

WHERE ALKI j. INFLUENT ALKALINITY - 175 MG/L AS CAC03 
ALKR - RESIDUAL ALKALINITY 